Wastewater Treatment Facility

Facilities Plan

Prepared For The

CITY OF KIEL

CALUMET & MANITOWOC COUNTIES
WISCONSIN

AMENDMENT #2 | 2017 Update
DECEMBER 2015

McM. No. K0015-9-15-00262.00

Prepared By
THOMAS ]. KISPERT, P.E., BCEE

McMAHON

ARCHITECTS

McMAHON ASSOCIATES, INC.
1445 McMAHON DRIVE | NEENAH, WI 54956
Mailing P.O. BOX 1025 | NEENAH, W1 54957-1025
PH 920.751.4200 FX 920.751.4284 MCMGRP.COM



- Chapter III -
CURRENT SITUATION & NEEDS ASSESSMENT

A. PLANNING AREA DESCRIPTION

The City of Kiel is located mostly in the far southwest corner of Manitowoc County; the western
portion of the City is located in Calumet County. The City is located at the intersection of STH 32/57
and STH 67. The Sheboygan River flows through the southeastern one-third of the City. The
[...]
Well #1 Washington Street
Well #3 North First Street
Well #4 STH ‘XX’

Well #5 Clay Street

Storage - Elevated Tanks

North Tank 200,000-gallons / Constructed 1971
South Tank 200,000-gallons / Constructed 1986
Water Main Approximately 29-miles, ranging in size from 4-inch

diameter to 18-inch diameter

2. Sanitary Sewer Collection System

The City of Kiel owns and operates the sanitary sewer collection system that collects and
transports wastewater to the Wastewater Treatment Facility. A map of the system is
provided on Figure IlI-6. The City provides sewer service to the residential, commercial,
industrial and public authority properties within the City limits. Sewer service has been
provided since the early 1900’s. Generally, flow in the system drains from the west to the
east to the Wastewater Treatment Facility. There is also an area of the City located south
and east of the Facility that is served.

The sanitary sewer system consists of vitrified clay, truss, concrete and PVC pipe, ranging in
size from 6-inches to 24-inches in diameter. Generally speaking, from the mid 1970’s to
present, sanitary sewers were constructed of PVC pipe. Sewers constructed from the mid-
1950’s to the mid-1970’s were constructed of concrete pipe or truss pipe. Prior to the
1950’s, sanitary sewers and laterals were constructed of 3-foot long sections of vitrified
clay or concrete pipe.

There are six Lift Stations in the system; the largest of which is the River Road Lift Station,

which pumps wastewater from the western three-fourths of the City. The locations of the
Lift Stations are identified on Figure I1I-6.

CHAPTER III - CURRENT SITUATION & NEEDS ASSESSMENT

Wastewater Treatment System - Facilities Plan Amendment #2
CITY OF KIEL | Calumet & Manitowoc Counties, Wisconsin 10/2017 Update | Chapter III - 5



pk

e_lll-6_B.mxd October 30, 2017 k

w:\PROJECTS\K0015\950262\00\GIS\Figur:

i o e e g

P

f
\
\
\
\
\
1
\
\
®
\\\
70., f—2 ==
! 'i Ir-J 8"
|L-| |
| e
o i
4
\\ o
\\\ 8"
AN 8"
\ &

8" s
==
=il

&
=S

MG
(-

|
10 8 | 2THor

of T
L
| S5 Sl
0. -}
| \FHITITG
l ________ g l 0 1
— N
! & \a;\ A
1, s\ E
wl
8" [lg"
.
B
S

WISCONSIN

Sanitary Sewer System
= Lift Station
e Sanitary Manhole

= === 4"Forcemain

- === 6"Forcemain

- = -~ 8"Forcemain

— 6" Gravity Main

—— 8" Gravity Main
10" Gravity Main
12" Gravity Main

—— 15" Gravity Main

— 18" Gravity Main
21" Gravity Main
24" Gravity Main

Other Mapped Features

===== Municipal Boundary

—— Parcel Line
~"~ Stream/River

Source: Calumet County, 2014-15; Manitowoc County, 2009-2013.

Disclaimer: The property lines, right-of-way lines, and other property
information on this drawing were developed or obtained as part of the
County Geographic Information System or through the County
property tax mapping function. McMAHON does not guarantee this
information to be correct, current, or complete. The property and
right-of-way information are only intended for use as a general
reference and are not intended or suitable for site-specific uses.
Any use to the contrary of the above stated uses is the responsibility
of the user and such use is at the user’s own risk.

0 1,250 2,500

e s Fcct
McMAHON

ENGINEERS \ ARCHITECTS

FIGURE IlI-6
SANITARY SEWER SYSTEM
CITY OF KIEL
CALUMET AND MANITOWOC
COUNTIES, WISCONSIN



3. Description Of Wastewater Treatment Facility

a. Liquid Train:

Flow arrives at the Wastewater Treatment Facility via force mains; an 8-inch and
12-inch force main from the River Road Lift Station transports wastewater
generated from the majority of the service area, while the smaller Rockville Road
Lift Station has a 4-inch force main and serves a residential area southeast of the
Treatment Facility.

The River Road Lift Station and force mains are equipped with magnetic flow
meters, which are utilized for influent flow recording. The Rockville Road Lift
Station has no flow meter, and utilizes a wet well calculation to add the flow
volume pumped, to the Wastewater Treatment Facility influent flow.

The force mains discharge upstream of two (2) parallel fine screens. The incoming
flows are split between two (2) channels, each equipped with a spiral type fine
screen utilizing a perforated basket with %-inch openings. Each screen is rated at
4.3 mgd, which is the firm capacity of the screening system. One (1) ultrasonic
level sensor provides liquid level control of the screens. Flows combine after the
fine screens are sampled flow proportionally.

A 12'x 12’x 12’ Sidewater Depth (SWD) aerated grit chamber follows the sampling
point. At maximum day design flow, the hydraulic detention time is 6.0-minutes,
which is double the time allowable per NR 110. The grit chamber equipment dates
back to 1979, while the remainder of the pretreatment facilities were constructed
in 1996.

Settled grit is removed via air lift, and is transported via a 4-inch pipe to a grit
classifier located in the adjacent Service Building. There is no grit washer to
separate organic and inorganic materials. Originally built in 1965, the Service
Building previously provided the pretreatment functions. A more detailed
discussion of the Service Building will follow. A bypass channel provided around
the grit chamber.

Downstream of the aerated grit chamber, a 16-inch pipe transports forward flows
to a primary clarifier splitter box. The primary splitter box does not use any weirs
to split the flow evenly, rather there are two (2) 16-inch pipes exiting the splitter
box. One (1) pipe discharges into the stilling well of the north clarifier, which was
originally constructed in 1965, and modified in 1979. The 1979 modifications
included additional concrete wall height and mechanisms, along with construction
of the south primary clarifier and splitter box / sludge / scum handling systems.
Uneven flow splitting between the two (2) clarifiers can lead to operational
inefficiencies and difficulties.

CHAPTER III - CURRENT SITUATION & NEEDS ASSESSMENT

Wastewater Treatment System - Facilities Plan Amendment #2
CITY OF KIEL | Calumet & Manitowoc Counties, Wisconsin 10/2017 Update | Chapter Il - 6



The primary clarifiers are each 28-feet in diameter with a SWD of 12.31-feet.
Maximum hourly flows in excess of 1.847 mgd exceed the allowable surface setting
basin rate of 1,500-gal/sq.ft./day per NR 110.

The 16-inch primary effluent piping from the north and south clarifiers is combined
into a single 16-inch diameter pipe that extends to the aeration system splitter box,
located at the southwest corner of the north aeration basins. Normally, secondary
influent is split between three (3) aeration trains: the original 1965 ‘south’ aeration
train, and two (2) ‘north’ aeration trains constructed in 1985. When flows exceed
2.0 mgd, some forward flow is diverted away from the splitter box and directed to
the south aeration train, which is at a lower elevation, alleviating a hydraulic limita-
tion.

The aeration systems are designed to provide biological phosphorus removal.
Hyperbolic mixers in anoxic zones provide mixing energy to keep the process
active. Fine bubble ceramic diffusers provide air within the aerobic zones for
mixing and oxygen transfer. The south aeration system consists of Aeration Basins
#7, #8 and #9. Basin #7 is divided in two (2) parts by a curtain baffle wall; one (1)
side equipped with a hyperbolic mixer, and one (1) side with fine bubble diffusers.
Similarly, the north aeration trains are set up with three (3) basins each. The
westerly train consists of Aeration Basins #1, #3 and #5; and the easterly train
consists of Aeration Basins #2, #4 and #6. Basins #1 and #2 are equipped with
hyperbolic mixers and curtain baffle walls, similar to the south train.

The north aeration basin trains have dimensions of 65’L x 32’W x 14’SWD, and
include a 30’L anoxic zone at the influent end of Basins #1 and #2. The south
aeration train has dimensions of 64’L x 28’W x 14’SWD, and contains a 30’L anoxic
zone at the influent end of Basin #7. Each north train has approximately 90,500-
gallons more than the south train.

The four (4) aeration blowers are located in the Solids Handling Building, and the
24-inch air main is buried en route to the aeration basins. Two (2) blowers date
back to the 1997 project, while two (2) were included in the 2008 project. The
older blowers are 100-HP, each, and rated for 1,680 scfm @ 8 psig, while the two
(2) newer blowers are 150-HP with a 2,520 scfm, 8 psig capacity. Only the two (2)
newer 150-HP positive displacement blowers are on Variable Frequency Drives
(VFD’s) and modulate in response to Dissolved Oxygen (D.O.) setpoints within the
basins. The firm capacity of the blower system is 5,880 scfm, with one (1) of the
new blowers out of service. The older 100-HP blowers have difficulty coming on-
line when the dynamic backpressure increases due to diffuser fouling, and they
experience motor overloading. Air splitting between the north and south basins is
difficult to control, and the buried air main has leaking joints.

CHAPTER III - CURRENT SITUATION & NEEDS ASSESSMENT

Wastewater Treatment System - Facilities Plan Amendment #2
CITY OF KIEL | Calumet & Manitowoc Counties, Wisconsin 10/2017 Update | Chapter III - 7



Mixed Liquor Suspended Solids (MLSS) from the three (3) trains is combined in a
splitter box adjacent to the east side of the south aeration tanks. A single 10-foot
wide weir is provided and, as such, does not evenly split flows between the two (2)
final clarifiers; rather, the hydraulics of the 16-inch influent pipe to each clarifier is
controlling the flow to each.

Two (2) final clarifiers, each 40-feet diameter with a SWD of 14.25-feet, provide
clarified effluent and a thickened sludge for return or wasting from the process.
The December 2014 Master Plan notes that the maximum hour solids loading rate
is 55.7 Ibs./sq.ft./day, which exceeds the NR 110 limit of 48.0. Settled sludge is
removed from each clarifier via an organ pipe style mechanism, and transferred to
a sludge well via a telescopic valve. Two (2) Return Activated Sludge (RAS) pumps,
each rated at 1,400 gpm @ 22-feet Total Dynamic Head (TDH), are provided. There
is no common section header for the RAS pumps, rather they are each connected
to an individual clarifier's sludge well. While there is a normally open gate
separating the two (2) sludge wells, there is no other means of pump backup.

Waste sludge is drawn through a 2-inch line tapped into each pump’s suction pipe.
A single rotary lobe pump provides Waste Activated Sludge (WAS) pumping. At
60-Hz, the WAS pump is rated for 60 gpm @ 10 psig, and there is no backup pump.
The pump can be run up to 90-Hz and discharge 90 gpm. In the event the 2-inch
WAS pump is out of service, the RAS pumps can discharge WAS to the aerated
sludge holding tanks. Flow metering of RAS and WAS is provided by magnetic flow
meters dated back to 1979.

Scum removed from the final clarifiers is collected in a common wet well, adjacent
to the north clarifier. Two (2) centrifugal pumps, each rated at 150 gpm @ 30-feet
TDH, discharge scum to the aerated sludge tanks.

Clarified final effluent leaves each clarifier via a 16-inch diameter pipe, and is
combined in a single pipe of the same diameter prior to entering the sand filter
influent wet well. The sand filter is divided into four (4) cells, each 12’x 12’, with
30-inches of mono-media. Three (3) dry pit centrifugal feed pumps with extended
motor shafts and VFD’s are each rated for 1,300 gpm @ 35-feet TDH. Backwash is
provided by two (2) vertical turbine pumps, each rated for 2,900 gpm @ 16.5-feet
TDH. Backwash air scour is provided by a single 25-HP rotary lobe blower.

Filtered effluent flows by gravity from a filter effluent wet well to a chlorine contact
chamber for disinfection. Flows drop over a weir into a chlorine mix chamber,
where chlorine solution is diffused into the flow stream. Two (2) submerged
36”x 36” cast iron gates are utilized to split flows between two (2) chlorine contact
chambers. These gates are in need of repair or replacement to provide a tight seal.
Each contact chamber consists of five (5) passes, each with a L/W ratio of 26:2.5,
which exceeds 40:1 required by NR 110. Upon exiting the contact chambers, an

CHAPTER III - CURRENT SITUATION & NEEDS ASSESSMENT

Wastewater Treatment System - Facilities Plan Amendment #2
CITY OF KIEL | Calumet & Manitowoc Counties, Wisconsin 10/2017 Update | Chapter III - 8



effluent structure combines the two (2) flow streams and dechlorination is
provided with sulfur dioxide. 150 Ib. cylinders are utilized for both chlorine and
sulfur dioxide gas.

Downstream of the disinfection system, a 16-inch pipe conveys flow to a post-
aeration tank to ensure adequate Dissolved Oxygen (DO) levels prior to discharge.
The 32-foot diameter tank has a SWD of 8-feet, and utilizes EPDM membrane fine
pore diffusers to aerate the effluent prior to discharge.

The Service Building was originally constructed in 1965, and functioned as the
Headworks and provided space for the Office/Laboratory, as well as equipment.
Currently, the blowers for the sludge holding tanks are housed in the Service
Building, along with the grit system, post-aeration and channel aeration blowers.
Non-potable water pumps are housed in the lower level, and a grit classifier is
installed in former garage space.

High strength waste may be +received at the Wastewater Treatment Facility via
local haulers. Due to high influent loadings, hauled in waste has been curtailed. A
bar screen precedes a converted aeration basin, which serves as a storage tank.
Located at the north end of the south aeration train, the tank has a total volume of
nearly 188,000-gallons at a 14-foot SWD. The high strength wastes are equalized in
the tank, and fed upstream of the two (2) fine screens, un-metered, but sampled
with the influent flow stream. The Treatment Facility also has a 280 kW
engine/generator to utilize the digester gas to create electricity and hot water for
digester/supplemental heating.

b. Solids Train:

WAS from the final clarifiers is co-thickened in the primary clarifiers. Primary scum
flows by gravity into a scum wet well, which can also receive primary sludge via
telescopic valves. Typical operation utilizes a direct connection between the
clarifier center sludge pit and the sludge pump; once per day the telescopic valve is
utilized to check the sludge thickness and to clear the suction piping.

Two (2) air driven diaphragm pumps, located in the digester complex, are used to
transfer primary sludge/scum to the primary digester. The east pump (SP6) is the
principle pump for transferring primary sludge into the primary digester. The west
pump (SP5) is on a common suction header with SP6, but is utilized primarily as a
sludge transfer pump to send sludge to the aerated sludge holding tanks.

The anaerobic digestion system consists of two (2) 45-foot diameter tanks; one (1)
designated as a primary, and one (1) designated as a secondary digester. The
primary digester has an operating SWD of 21-feet, while the secondary digester has
an operating SWD of 26-feet. Total volumetric capacities of the primary and
secondary digesters is 269,652-gallons and 342,537-gallons, respectively. The

CHAPTER III - CURRENT SITUATION & NEEDS ASSESSMENT

Wastewater Treatment System - Facilities Plan Amendment #2
CITY OF KIEL | Calumet & Manitowoc Counties, Wisconsin 10/2017 Update | Chapter III - 9



primary digester is heated via a single boiler/heat exchanger and mixed via a gas
mixing system. The secondary digester is unheated and unmixed, and functions as
a storage vessel prior to dewatering. The primary digester has a fixed cover, while
the secondary has a floating cover; both covers are in need of replacement.

A single 150 gpm centrifugal pump is utilized for recirculation of the primary
digester contents. The combination boiler/heat exchanger has a boiler capacity of
825,000 btu/hour and a heat exchanger capacity of 375,000 btu/hour. Sludge
transfer from the primary to the secondary may be accomplished with the recircu-
[...]
Wastewater Treatment Facilities / Facility Plan
16.00

oo [ [ [ [ [
S Y N VY N Y A U S
W L

8.00

6.00 A

J— )
f\,AVVA,/A\V,J\/ AN A WY,

0.00

Monthly Ave Effluent TSS, mg/l

a1 SRS 12"’ 13 Ié““g Jf’ 1206‘0 Ifb Jé“pr -7 1§‘Ug 13"’ 1306‘0 zseb sz‘f’f 74" Jf“g 14” 1?6‘6 14% 1§‘Pf /- 1§‘”g zscf I?ec ~/5¢- 12"” /- ié‘”g Qo181

Date
NOTE: Monthly Average Effluent TSS Limits:
May through October = 10 mg/I

November through April = 15 mg/I = Effluent TSS

@ Monthly Ave Effluent TSS Limit

W:\WP\Facility-Plan\K0015\9-17-00949 Amendment #2 (10-2017 Update)\Figures\Figure I11-12 thru 21.xIsx.xls
10/27/2017



Monthly Ave Effluent Total P, mg/1

1.20

1.00

0.80

0.60

0.40

0.20

0.00

Figure I11-17

Monthly Average Effluent Total P (mg/l) / 2012 - 2016

Wastewater Treatment Facilities / Facility Plan

City of Kiel

/‘W“\va IV AW
" \

.30t <1 Pec. /5

eb IApr K

{lug

130[ ]‘?ec ]361) ]Apr] A
Date

g7 401‘ ]4090 <] 4eb 1“1pr IS

JQIL ] é/‘far_ ]‘3])1; 151111 7 A

-] 50t ]f-)ec 75 Apr 1 A

et Effluent Total P
e Monthly Ave Effluent Total P Limit =

D,
160’ 16 -1

1.0 mg/l

W:\WP\Facility-Plan\K0015\9-17-00949 Amendment #2 (10-2017 Update)\Figures\Figure I11-12 thru 21.xIsx.xls

10/27/2017



Figure I11-18
Monthly Average Effluent Ammonia (mg/l) / 2012 - 2016
City of Kiel
Wastewater Treatment Facilities / Facility Plan

6.00
Eo 5.00

g

s

£

g  4.00

Z

s

=

L

=300

Z

Z

RN R R R R

S 200

= A A A A A

;::\\'~* - -~/.\/.\.ﬁ. —— WVJ/\j \./‘/\,____,-/\——-/

Fan.y Mar. Sor. Jun- g, Qe Pec. ffeb or Jun. g, S 3Ct~ 1Pec. fheb  dor in fug. Qer g Pec. b, e Jun dug. Qee Pec. b jdpr jlun. g Aug. Der. Dec.

NOTE: Monthly Average Effluent NH3-N Limits: Date
April through May = 2.2 mg/I
June through September = 1.7 mg/I === Effluent Ammonia
October through March = 5.3 mg/I == Monthly Ave Effluent NH3-N Limit

W:\WP\Facility-Plan\K0015\9-17-00949 Amendment #2 (10-2017 Update)\Figures\Figure I11-12 thru 21.xIsx.xls
10/27/2017



Figure I11-19
Weekly Average Effluent Ammonia (mg/l) / 2012 - 2014
City of Kiel

Wastewater Treatment Facilities / Facility Plan

6.00
N
Ay ) A 3
—_— [ —_— N » A —_—
Uz A [N PN S
5.00 o .@“,\0" [ L S o‘ﬂ St T e
A &‘\-)\ ;\& W @'&. & & 2 Q,‘{\\.\ & & » @‘\Q & ¢
; KA RN 0 U AN (O
g ¥ (&\& & T R e & S ?3“‘ o
- A\ 0 \ 8
£ W RO S IS
g I I I I
<
£
£ 3.00
=
P
>
: H
>
=
200
3 .
1.00
I 7 1 7 1 7 1 7 1 6/ 1
129 12 129 75 % 31/20 15 129 73 2 31/20 73 129 14 % 31/20 » 129 Is 2 31/20 Is 30/20 6 2 30/20 Is

Date
NOTE: Weekly Average Effluent Ammonia Limits:
April through May = 5.2 mg/I
June through September = 3.7 mg/I

et Effluent Ammonia

e Weekly Ave. Effluent NH3-N Limit

W:\WP\Facility-Plan\K0015\9-17-00949 Amendment #2 (10-2017 Update)\Figures\Figure I11-12 thru 21.xIsx.xls
10/27/2017



Effluent Ammonia, mg/1

12.00

10.00

8.00

6.00

4.00

2.00

0.00

Max Day Effluent Ammonia (mg/l) / 2012 - 2016

Figure I11-20

City of Kiel
Wastewater Treatment Facilities / Facility Plan
7 2201, 7/1/2012 123, 20, 7/1/2013 23, 2015 7/1/20 » 123, 201 7/1/20 /s 123 2015 6/30/2 016 12/30/2 01
Date
e=e== Effluent Ammonia

e Max Day Effluent Ammonia Limit = 11 mg/1

W:\WP\Facility-Plan\K0015\9-17-00949 Amendment #2 (10-2017 Update)\Figures\Figure I11-12 thru 21.xIsx.xls

10/27/2017



Weekly Ave Effluent Copper, pg/l

Figure I11-21
Weekly Average Effluent Copper (ng/l) / 2012 - 2016
City of Kiel
Wastewater Treatment Facilities / Facility Plan
50.00

45.00

40.00

=3

35.00

30.00

25.00

N A N
/N K/ YN AV AA VWY
AV AV, W VAVAS

5.00

000 "+t -ttt -+ttt

4 /2012 7 /2012 123, /2012 ar; 015 123, L0, zr, 01 123, 01, 7/1/20 /s 125 7 20, 639 201 1234 201

Date
e E ffluent Copper

s Weekly Ave Effluent Copper Limit = 39 ug/l

W:\WP\Facility-Plan\K0015\9-17-00949 Amendment #2 (10-2017 Update)\Figures\Figure I11-12 thru 21.xIsx.xls
10/27/2017



The River Road Pump Station has a firm capacity of 2.42 mgd, with one (1) pump out of
service. The peak hour design value is 4.26 mgd, which exceeds the firm capacity of the
Pump Station. NR 110 of the Administrative Code requires a firm capacity of 4.26 mgd.
Therefore, additional capacity is required.

The screening system has a firm capacity of 4.30 mgd, which exceeds the peak hour design
flow of 4.26.

The aerated grit system has a peak hour design flow rate of 6.2 mgd, which results in a
Hydraulic Retention Time (HRT) of 3.0-minutes. NR 110 requires an HRT of 3-minutes or
less, at the design peak hour flow rate.

NR 110 requires primary clarifiers to have a surface overflow rate of 1,000 gpd/sq.ft. at the
design average flow rate. This results in an average design flow capacity of 1.23 mgd for
the primary clarifiers.

The 16-inch piping from the primary clarifiers to the aeration system splitter box is a
hydraulic bottleneck, which limits forward flow to approximately 2 mgd. Additional
capacity should be provided to eliminate the restriction.

During periods of high Biochemical Oxygen Demand (BOD) loadings, the aeration system
experiences episodes of low Dissolved Oxygen (DO). The aeration system has been re-rated
to allow a loading rate of 23.5 lbs. BOD/1,000 cu.ft. of basin volume, yielding a capacity of
4,970 |bs. BOD/day. Typical loadings exceed this value on a regular basis. In addition to
requiring more tank volume, upgrading the blower system and/or air diffuser system to
provide more oxygen will be necessary to achieve desired DO levels. The aeration blowers
have a firm capacity of 5,880 scfm with one (1) large blower out of service. 4,227 scfm is
required for mixing, per NR 110, and does not govern the air requirement when compared
to the oxygen demand.

The piping between the aeration system and the final clarifiers is 16-inch diameter, and is
hydraulic limiting during periods of high flows. Additional capacity is required to remove
this restriction.

NR 110 limits the peak hour design surface settling rate to 1,000 gpd/sq.ft., which results in
a final clarifier capacity of 2.51 mgd. This flow rate is exceeded during periods of high
flows. Additionally, NR 110 limits the average design and peak hour solids loading rate to
1.2 and 2.0 lbs./sq.ft./hour, respectively. The resultant capacities of the final clarifiers are,
therefore, 28.8 and 48.0 Ibs./sq.ft./hour (average design and peak hour, respectively). The
current loading rates are 25.4 lbs./sq.ft./hour (average) and 55.7 Ibs./sq.ft./hour. The peak
hour loading rate is in excess of the allowable 48.0 value, per NR 110. Although two (2)
final clarifiers are utilized, the redundancy is ineffective, as the effluent quality deteriorates
significantly with one (1) clarifier out of service. Additional clarifier capacity is required.

CHAPTER III - CURRENT SITUATION & NEEDS ASSESSMENT

Wastewater Treatment System - Facilities Plan Amendment #2
CITY OF KIEL | Calumet & Manitowoc Counties, Wisconsin 10/2017 Update | Chapter III - 19



The firm capacity of the RAS pumping system is 2.016 mgd, with one (1) of two (2) pumps
out of service. The NR 110 requirement is 1.72 mgd.

NR 110 requires a peak hour design filtration rate of 5 gpm/sq.ft., or less, with one (1) cell
out of service. This results in a firm capacity of 3.095 mgd. However, the capacity of the
filters with all cells in use is 2.0 mgd, based on actual operating experience. Maximum day
flows exceed this value. The filters are in need of maintenance/repairs and are not suited
to achieve low phosphorus limits; consideration should be given to upgrading to higher
capacity cloth/mesh type filters or alternative technology.

The chlorine contact chamber has an average design capacity of 1.26 mgd, based on an HRT
of 60-minutes; the peak hour design capacity is 2.53 mgd based on an NR 110 requirement
of an HRT of 30-minutes.

With only one (1) primary digester that is heated and mixed, on a volumetric basis the
anaerobic digestion system has a capacity of 17,977 gpd per the NR 110 requirement of a
15-day HRT. From a solids loading perspective, the capacity is 2,884 Ibs. Volatile Suspended
Solids (VSS)/day, based on the NR 110 loading rate of 80 Ibs. VSS/1,000 cu.ft.

The sludge dewatering system is limited to the throughput capacity of the sole belt press,
which is 125 gpm and 1,000 Ibs. TSS/hour.

The Class A pasteurization system has a capacity of 800 Ibs. TSS/hour.

The Cake Storage Facility has a capacity of 111,120 cu.ft. with a stack height of 12-feet,
which exceeds the Administrative Code requirement of 180-days of storage (29,160 cu.ft.).

3. Wastewater Treatment Facilitv Condition

Originally built in 1965, the Wastewater Treatment Facility has been upgraded numerous
times. 1979 and 1985 Phase | and Phase Il upgrades resulted in the major treatment
systems currently in use today. These upgrades were followed by Headworks additions in
1996, and aeration and sludge handling modifications in 1997. Lastly, aeration system
upgrades in 2008 and conversion to enhanced Bio-P in 2012 resulted in the current
treatment works. As such, there are buildings, pipes, tanks and treatment systems that
date back 50-years.

In general terms, the following needs have been identified:

a. General
1) Instrumentation and controls (flow meters, etc.)
2) SCADA, control systems
3) Administration Building HVAC system
CHAPTER III - CURRENT SITUATION & NEEDS ASSESSMENT
Wastewater Treatment System - Facilities Plan Amendment #2

CITY OF KIEL | Calumet & Manitowoc Counties, Wisconsin 10/2017 Update | Chapter III - 20



4) Laboratory countertops

5) Storage, maintenance space, vehicle storage
b. Headworks (Preliminary Treatment)
1) Address Class I, Division 1 compliance
2) Replace aerated grit system
3) Replace grit classifier
C. Primary Clarifiers
1) Repair structural cracks
2) Replace mechanisms and drives
3) Replace weirs and baffles
4) Address influent flow splitting
5) Provide dedicated / redundant positive displacement sludge pumps
d. Aeration System
1) Consider tying RAS pipe into the primary effluent line to facilitate mixing
2) Replace buried air main with new overhead air main
3) Provide new DO / pH ORP monitoring
4) Structural repair of spalled / cracked concrete, railings
5) Replace weir gates
6) Address flow splitting at splitter box
e. Final Clarifiers
1) Address flow splitting at splitter box
2) Provide redundant RAS and WAS pumps
3) Consider replacing Fiberglass-Reinforced Plastic (FRP) domes
4) Replace mechanisms and drives
5) Replace weirs and baffles
f. Tertiary Sand Filters
1) Repair steel components
2) Upgrade controls
3) Replace valves
g. Disinfection System
1) Repair / replace two (2) leaking gates

CHAPTER III - CURRENT SITUATION & NEEDS ASSESSMENT

Wastewater Treatment System - Facilities Plan Amendment #2
CITY OF KIEL | Calumet & Manitowoc Counties, Wisconsin 10/2017 Update | Chapter III - 21



h. Post-Aeration System

1)

Repair / modify step at walkway

i High Strength Waste Tank

1) Consider addition of an automated card reader for high strength waste /
septage / grease
2) Provide a separate grease tank and pump system to feed directly to
digester
j. Digesters
1) Consider thickening WAS
2) Optimize use of biogas
3) Replace covers on both digesters
4) Replace mixing system and add mixing to secondary digester
5) Replace pumps and provide redundancy
6) Replace boiler / heat exchanger
7) Address Class I, Division 1 compliance
8) Relocate flare
9) Relocate condensate drain in Service Building
10) Address structural cracks and brick maintenance; consider insulated metal
panels
11) Replace instrumentation
k. Sludge Dewatering
1) Replace belt press with new redundant dewatering system
2) Consider alternatives to pasteurization to achieve Class A biosolids
3) Provide additional lime / fly ash storage
4) Replace dump truck utilized to transport sludge with larger capacity vehicle
Electrical
1) Implement electrical utility service improvements.
2) Provide new main electrical service equipment with a short circuiting rating
of 65 kA.
3) Demolish and replace existing, obsolete MCC's.
4) Resolve non-compliance in Classified Hazardous Locations:
a) Remove electrical equipment from the Digester Building that is not
Underwriters Laboratories (UL)-approved for hazardous locations.
b) Provide new electrical equipment in hazardous locations that is UL-
approved for hazardous locations.
CHAPTER III - CURRENT SITUATION & NEEDS ASSESSMENT
Wastewater Treatment System - Facilities Plan Amendment #2

CITY OF KIEL | Calumet & Manitowoc Counties, Wisconsin 10/2017 Update | Chapter III - 22



c) Locate new electrical equipment intended for ordinary locations,
so it is outside of classified hazardous atmosphere.

d) Provide new MCC-3, to replace existing MCC-3, in the Digester
Building. Locate new MCC-3 in a new, non-hazardous location in
the digester complex.

5) Provide new electrical distribution equipment, as required, to support the

Wastewater Treatment Facility process improvements.

m. Controls Needs

Parts of the existing controls are old technology, and should be upgraded to take
advantage of the operational tools available with new controllers and SCADA.
Some of the existing PLC’s are no longer manufactured, and support for them is
becoming less and less available. In view of this, the following needs have been

identified:
1) Communications:
a) Install a redundant fiber optic cable between all Treatment Facility
buildings.
b) Install a secure firewall with remote access capability via a VPN
(Virtual Private Network).
c) Allow vendors limited remote access for equipment support via a
VPN.
d) Install Ethernet switches to connect fiber optic control network to

individual building control networks.

2) Programmable Logic Controllers (PLC’s):

a) Standardize on a PLC from a specific Manufacturer.

b) Replace obsolete PLC’s with current-technology PLC's.

c) Formulate plan to replace ‘mature active’ PLC's.

d) Require new equipment vendors whose equipment needs a PLC for
control to provide a PLC from the selected standard Manufacturer.

e) Each control panel with a PLC to have an Operator Interface

Terminal (OIT) and an Ethernet managed switch.
3) Alarming:

a) Control panels containing a PLC to have an alarm horn for
annunciating alarms occurring in its area. Alarm horn is silenced
when the local Alarm Silence pushbutton is pressed or the alarm is
acknowledged at the SCADA.

b) OIT’s to display alarms generated by the PLC in its control panel
and allows the Operator to acknowledge the alarm locally.

CHAPTER III - CURRENT SITUATION & NEEDS ASSESSMENT

Wastewater Treatment System - Facilities Plan Amendment #2
CITY OF KIEL | Calumet & Manitowoc Counties, Wisconsin 10/2017 Update | Chapter III - 23



c) SCADA also annunciates alarms and retains alarm status. If the
alarm is acknowledged at the local OIT, the SCADA alarm is also
acknowledged. All alarms logged to its Historian.

d) Alarms detected by the SCADA are also annunciated via WIN911
alarm notification software. SCADA shall have a screen that allows
the Operator to inhibit individual alarms from being annunciated
by WIN911.

4) Supervisory Control & Data Acquisition (SCADA):
a) Two (2) PC’s; one (1) designated as the Primary, and one (1)

designated as the Secondary.

(1) Secondary PC acts as a ‘hot backup’ to the Primary PC,
directly connected via a cross-over Ethernet cable.

(2) WIN911 alarm notification software and the Historian
reside on the Primary PC.

(3) Both PC’s to have two (2) solid-state drives with RAID 1
mirrored-array configuration.

(4) Large screen monitor that can display screens from either
PC.

In addition to the above items, the existing MCP in the Operator Control Room
should be demolished and a wall put in its place. Any required communication
equipment or PLC that would be required to support Wastewater Treatment
Facility control functions in the OCR would be housed in a considerably smaller
panel. The space gained could be put to other uses. Putting a window in this wall
and mounting the large screen monitor on the opposite wall will allow the
Operator to assess Treatment Facility operation during a walk-by.

4, Permit Requirements

The City of Kiel Wastewater Treatment Facility operates under Wisconsin Pollutant
Discharge Elimination System (WPDES) Permit No. WI-0020141. This permit, like many
others throughout the State of Wisconsin, is expired. The Wisconsin Department of Natural
Resources (DNR) anticipates issuing new permits on a watershed-wide basis in the near
future. A copy of the expired permit, which regulates the Kiel Wastewater Treatment
Facility, was located in Chapter Il - Appendix II-1.

In anticipation of permit issuance, the DNR has issued a Memorandum regarding Water
Quality Based Effluent Limitations (WQBEL) for the Kiel Wastewater Treatment Facility,
dated September 30, 2013. A copy of the Memorandum was located in Chapter Il -
Appendix 1I-2. The purpose of the Memorandum is to provide calculated water quality
based effluent limitations for the Kiel Wastewater Treatment Facility discharge into the
Sheboygan River.

CHAPTER III - CURRENT SITUATION & NEEDS ASSESSMENT

Wastewater Treatment System - Facilities Plan Amendment #2
CITY OF KIEL | Calumet & Manitowoc Counties, Wisconsin 10/2017 Update | Chapter III - 24



Key changes to the Kiel discharge permit being considered by the DNR include:

Temperature Limits (September - April)

Dissolved Oxygen (DO), 7.0 mg/L (July - September)

b. Total Phosphorus Limits
1) 0.1 mg/L (May - October)
2) 0.3 mg/L (November - April)
C. Chlorides, 460 mg/L
d. Ammonia, 6.7 mg/L daily maximum
e.
f. Biochemical Oxygen Demand (BOD)
1) 8.9 mg/L (June)
2) 9.5 mg/L (July)
3) 8.7 mg/L (August)
4) 9.9 mg/L (September)
5) 9.3 mg/L (October)
g. Total Suspended Solids (TSS)

1) 8.9 mg/L (June)

2) 9.5 mg/L (July)

3) 8.7 mg/L (August)

4) 9.9 mg/L (September)
5) 9.3 mg/L (October)

CHAPTER III - CURRENT SITUATION & NEEDS ASSESSMENT

Wastewater Treatment System - Facilities Plan

Amendment #2

CITY OF KIEL | Calumet & Manitowoc Counties, Wisconsin 10/2017 Update | Chapter III - 25



APPENDIX III-1

WISCONSIN DEPARTMENT OF NATURAL RESOURCES (DNR)
ENDANGERED RESOURCES PRELIMINARY ASSESSMENT



\WISCONSIN
DEPT. OF NATURAL RESQURCES

Endangered Resources Preliminary Assessment

Created on 8/8/2017. This reportis good for one year after the created date.

= Resulis

No actions required/recommended. No endangered resources have been recorded in this area. For additional
information on Endangered Resources (ER) Reviews, please visit: hitp//dnr.wi.gov/topic/ERReview/Review.html

= Project Information

Landowner name City of Kiel
Project address 100 E. Park Avenue, Kiel, Wi
Project description Kiel Wastewater Treatment Plant

= Project Questions

Does the project involve a public Yes Is the project a utility, agricultural, Yes
property? forestry or bulk sampling (associated

with mining) project?
Is there any federal involvement with the Yes

project? Is the project property in Managed No
Forest Law or Managed Forest Tax Law?

Public Portal ID: HkBqBtDwZ 1/2
Tue Aug 08 2017 13:40:13 GMT-0500 (CDT)



= Project Area Maps

Statet

The information shown on these maps has been obtained from various sources, and is of varying age, reliability and resolution. These maps
are not intended to be used for navigation. nor are these maps an autharitative source of information about legal land ownership or public
access. Users of these maps should confirm the ownership of land through other means in order to avoid trespassing. No warranty. expressed
orimplied, is made ragarding accuracy, applicability for a particular use, completeness. or legality of the information depicted on this map. For
more infarmation. see the DNR Legal Notices weh page: ‘mp://dnr.wi.gov/legal/.

https://dnrx.wisconsin.gov/nhiportal/public
101 S. Webster Street. PO Box 7921 . Madison, Wisconsin 53707-7921

Public Portal ID: HkBqBtDwZ 2 /2
Tue Aug 08 2017 13:40:13 GMT-0500 (CDT)



APPENDIX III-2

WISCONSIN DEPARTMENT OF NATURAL RESOURCES (DNR)
ARCHAEOLOGICAL / HISTORICAL SIGNIFICANCE RESPONSE



State of Wisconsin \ DEPARTMENT OF NATURAL RESOURCES

101 S. Webster St.

Madison, Wisconsin 53707-7921
Phone/voicemail: 608.266.3462
WISCONSIN E-mail: mark.dudzik@wisconsin.gov

DEPT. OF NATURAL RESOURCES FAX 608.267.2750

March 31, 2015

Amy Vaclavik, PE
McMahon Associates
1445 McMahon Drive
Neenah, W] 54956

Subject: City of Kiel - WWTP Improvements, Manitowoc County (T17N/R21E/S20)

Dear Ms. Vaclavik,
DNR has completed a review of the above project.

For cultural resource (per WI stats) issues only, the project is cleared to roceed (i.e., no recorded historic
properties reported to occur within target parcels/locations).

Please forward this letter to other parties, as needed, and retain a copy for project files.

Do not hesitate to get in touch for additional information or clarification.

Sincerely,

Mark J. Dudzik
Departmental Archaeologist

dnr.wi.gov Quality Natural Resources Management @
wisconsin.gov Through Excellent Customer Service Prited on

Recycled
Paper



ARCHITECTSH

March 26, 2015

Mr. Mark Dudzik

Department Archaeologist

Wisconsin Department Of Natural Resources
101 South Webster Street

P.O. Box 7921

Madison, WI 53707-7921

Re:  City Of Kiel, Wisconsin
Wastewater Facilities Planning
McM. No. KK0015-950262.00

Dear Mark:

We are preparing a Wastewater Facilities Plan for the City Of Kiel, Wisconsin. We request a
review of the site be conducted to determine if there are potential archaeological or historic
sites in the area. Figures showing the location of the Wastewater Treatment F acility are
provided. The site is located as follows:

City Of Kiel

Township Seventeen (17) North, Range Twenty-One (21) East
Southwest Quarter (1/4) Of Section Twenty (20)

Manitowoc County, Wisconsin

Thank you for your consideration of this request. Please call if there are questions or if
additional information is needed.

Very truly yours,
McMAHON

(rny O] Vbl

Amy J. Vactavik, P.E., BCEE
Associate / Senior Project Engineer

AJV:smdt
Enclosure
McMAHON ASSOCIATES, INC. | 1445 McMAHON DRIVE NEENAH, WI 54956 Mailing PO. BOX 1025 NEENAH, WI 54957-)025 <‘.#‘ »
PH 920.751.4200 FAX 920.751.4284 MCM@MCMGRPCOM WWW.MCMGRP.COM ~w

Project Solutions



APPENDIX III-3

COMPLIANCE MAINTENANCE ANNUAL REPORT (CMAR)
2016



Compliance Maintenance Annual Report

Kiel Wastewater Treatment Facility Last Updated: Reporting For:
6/19/2017 2016

DNR Response to Resolution or Owner's Statement

Name of Governing
Body or Owner:

City of Kiel |
Date of Resolution or
Action Taken:

2017-06-13 |
Resolution Number:

014-5 |
Date of Submittal: 6/19/2017

ACTIONS SET FORTH BY THE GOVERNING BODY OR OWNER RELATING TO SPECIFIC CMAR
SECTIONS (Optional for grade A or B. Required for grade C, D, or F):
Influent Flow and Loadings: Grade = F

Permittee Response:

Approved Facility Plan 2015 by McMahon is schedule for bidding between June 2017-January

2018 for work to address the influent flow and loading shortfalls. The final completion of the

project is scheduled for fall of 2019.

A revision of the project into 2 phases is submitted to DNR for approval.

DNR Response:

A revised Facility Plan to address the influent flow and loading has been submitted to the
Department for review.

Effluent Quality: BOD: Grade = A
Permittee Response:

DNR Response:

Effluent Quality: TSS: Grade = A
Permittee Response:

DNR Response:

Effluent Quality: Ammonia: Grade = A
Permittee Response:

DNR Response:

Effluent Quality: Phosphorus: Grade = A
Permittee Response:

DNR Response:

Biosolids Quality and Management: Grade = B




Compliance Maintenance Annual Report

Kiel Wastewater Treatment Facility Last Updated: Reporting For:
6/19/2017 2016

Permittee Response:

DNR Response:

Staffing: Grade = A
Permittee Response:

DNR Response:

Operator Certification: Grade = A
Permittee Response:

DNR Response:

Financial Management: Grade = A
Permittee Response:

DNR Response:

Great future planning and energy efficient practices.

Collection Systems: Grade = A
(Regardless of grade, response required for Collection Systems if SSOs were reported)
Permittee Response:

DNR Response:

The Department recommends a minimum of 10% per year sewer line televisingof the sanitary
sewer collection system.

ACTIONS SET FORTH BY THE GOVERNING BODY OR OWNER RELATING TO THE OVERALL
GRADE POINT AVERAGE AND ANY GENERAL COMMENTS
(Optional for G.P.A. greater than or equal to 3.00, required for G.P.A. less than 3.00)
G.P.A. = 3.54
Permittee Response:

DNR G.P.A. Response:

DNR CMAR Overall Response:
Thank you for submitting the CMAR on time.

DNR Reviewer:Haas, David Phone:(920) 662-5401
Address: 2984 Shawano Avenue, Green Bay, WI 54313-6727 Date: 9/7/2017




APPENDIX III-4

UNIT PROCESS DESCRIPTIONS
December 2014 Master Plan



Appendix C: Unit Process Description

Existing Unit Processes
WWTP Capacity Evaluation
City of Kiel, Wi

Raw Wastewater Pumping

Number of Pumps (River Road PS) 3

Type KSB Dry-Pit Submersible - Non-clog centrifugal
Motor 33 HP

Drive Variable-Frequency

One Pump Capacity w/ 8" FM 1.84 mgd

Two Pump Capacity w/ 12" FM 242 mgd

Three Pump Capacity w/ 8" and 12" FM 4.27 mgd

Firm Pumping Capacity 242 mgd

Raw Wastewater Screening

Screen Type

Total Number of Screens
Opening Size

Each Screen Peak Capacity
Firm Screen Capacity

Aerated Grit Removal Basins

Number of Basins
Dimensions
Length
Width
Sidewater Depth
Volume per Basin
Total Volume
Hydraulic Capacity @ 3 min DT
Grit Pump
Number
Type
Grit Handling
Number
Type

Primary Clarifiers

Total Number of Basins
Type
Dimensions
Diameter
Weir Length
Sidewater Depth
Surface Area per Unit
Total Surface Area
Hydraulic Capacity @ 1000 gpd/sf

Aeration Basins

Number of Parallel Trains
Dimensions
Train 1 (Basins 1-4)
Anoxic Zone

Length (Total of 1 Zones)

Width
Sidewater Depth
Volume

Percent of Train 1 Volume

Aerobic Zone

Length (Total of 3 Zones)

Width

Sidewater Depth
Volume

Tank 4 HSW Aerobic Zone

Length

Wwidth

Sidewater Depth
Volume

Train 2 (Basins 5,7,9)
Anoxic Zone

Length (Total of 1 Zones)

Width
Sidewater Depth

Fine Screens - Hycor HLS500 Helisieve Spiral Screen

2
0.25
2,986
43

1

120
12.0
12.0
12,925
12,925
6.20

b
Air Lift

1
Classifier

2
Circular

28.0
324
120
616
1,232
1.2

3.0

475,010

64.0
28.0
14.0
187,658

30.0
320
14.0

inch
gpm
mgd

gal

mod

mgd

SFR



Volume

Percent of Train 1 Volume
Aerobic Zone

Length (Total of 3 Zones)

Width

Sidewater Depth

Volume

Train 3 (Basins 6,8,10)
Anoxic Zone
Length (Total of 1 Zones)
Width
Sidewater Depth
Volume
Percent of Train 1 Volume
Aerobic Zone
Length (Total of 3 Zones)
Width
Sidewater Depth
Volume

Anoxic Zone Mixing
Type
Number
Motor
Disk Diameter

Aeration Type
Type
Total Number of Diffusers

Aeration Control
Blower Control
Zone Control

Aeration Blowers

Total Number of Blowers
Total Number of "New"” Blowers
Blower Type
Capacity Each
Motor
Drive
Total Number of "Old" Blowers
Capacity Each
Motor
Drive
Total Capacity
Capacity (Measured with one 100 hp out of service)
Total Firm Rated Capacity

Final Clarifiers

Total Number of Basins
Type
Dimensions
Diameter
Sidewater Depth
Weir Length
Surface Area per Unit
Total Surface Area

Return Activated Sludge Pumping

Number of Pumps
Type

One Pump Capacity
Motor

Drive

Tota! Pumping Capacity

Final Clarifier Scum Pumping
Number of Pumps
Type
One Pump Capacity
Motor
Tertiary Filtration

Type

100,531 gal
18%

165.0
320
14.0
552,922

gar>=

30.0
32.0
14.0
100,531
18%

X

165.0
32.0
14.0
552,922

Qa2

Hyperbolic Mixer

3 (one per zone)

3 HP
98 in

Fine Bubble - Ceramic
Tapered Diffuser Density
3242 diffusers

Proportional to D.0O. Setpoint
Manually Adjusted Valves

4

2

Positive Displacement
2,520 scfm @ 8 psi
150 hp
Variable-Frequency

2

1,680 scfm @ 8 psi
100 hp
Variable-Frequency
8,400

6,356

5,880

scfm
scfm
scfm

Circular

40,0
14.0
474.4
1,257
2,513

Q9 7+2

2

Dry-pit centrifugal

1400 gpm @ 22 ft TDH
15 HP
Variable-Frequency

2,800 gpm

2

Dry-pit centrifugal

150 gpm @ 30 ft TDH
5 HP

Rapid, Mono media Sand



Number of Cells
Dimensions
Length
Width
Area per Cell
Total Area
Media Depth
TSS Removal
Backwash % of Forward Flow

Filter Feed Pumps

Number of Pumps
Type

One Pump Capacity
Motor

Drive

Firm Pumping Capacity

Filter Backwash Supply Pumps

Number of Pumps
Type

One Pump Capacity
Motor

Backwash Capacity

Filter Backwash Waste Pumps

Number of Pumps
Type

One Pump Capacity
Motor

Filter Backwash Air Scour Blower

Number of Blowers

Type
Motor

Disinfection

Type

Number of Basins

Total Volume

Chemical Feed
Type

Dechlorination
Type

Anaerobic Solids Digestion

Number of Digesters
Number of Primary Digesters
Number of Secondary Digesters
Digester No. 1

Diameter

Sidewater Depth

Cone Volume

Volume

Volume

Cover Type

Mixing

Motor
Digester No. 2

Diameter

Sidewater Depth

Cone Volume

Volume

Volume

Cover Type

Digester Heating

Number

Type

Boiler Capacity
Max Digester Gas Flow
Heating Contro!

Heat Exchanger Capacity
Sludge Tube Area

12.0 ft

120 ft

144 sq ft

576 sq ft

2.5 ft

70 %

3 %

3

Extended Shaft Dry-pit centrifugal

1300 gpm @ 35 ft TDH
20 HP
Variable-Frequency

3.74 mgd

2

Vertical Turbine

2900 gpm @ 16.5 ft TDH
20 HP

20 apmy/sq ft of one cell
2

Dry-Pit Centrifugal

150 apm @ 36 ft TDH
10 HP

1
Positive Displacement - Rotary Lobe

25 HP
Chlorine

2

72,000 gal

100 Ib Chlorine Gas Cylinders

100 Ib Sulfur Dioxide Cylinders

2

1

1

45.0 ft
21.0 ft
2.7 kef
36.0 kef
269,652 gal
Fixed Steel with Insulation

Gas Mixing - Perth

7.1 HP
45.0 ft
26.0 ft
44 kef
45.8 kef
342,537 gal
Vertically Guided Floating Gas Holder

%
Combination Boiler/Heat Exchanger

825,000 BTu/hr
1,720 cffhr
Manual

375,000 BTU/hr
27 sq ft



Sludge Recirculation Pumping
Number
Type
Capacity

Primary Digester

1

Non-Clog Dry-Pit Centrifugal

150 gpm

Primary Sludge and Digester Sludge Transfer Pumping

Number
Type

Digester Supemnatant Recycle Pump

Type
Discharge Location

Sludge Holding Tank

Type
Number of Units
Dimensions
Length
Width
Sidewater Depth
Total Volume

Sludge Dewatering

Type
Number
Size
Capacity

Sludge Dewatering Feed Pumps

Number

Pump 1 Type
Capacity
Motor
Drive

Pump 2 Type
Capacity
Motor
Drive

Sludge Dewatering Polymer System

Number
Polymer Type
Number of Injection Locations

Sludge Dewatering Filtrate Recycle Pumps

Number

Type

Capacity

Motor

Discharge Location

Biosolids Treatment

Type

Size

Number

Class A Technique

Biosolids Storage

Type
Size
Width
Length
Length of Free Space
Total Area for Biosolids
Stacking Height (35-40% TS), when adding FeSO4
Stacking Height (30-35% TS), no FeS04
Storage Volume

2
Air Operated Diaphragm

Submersible Centrifugal
Grit Basin Effluent

Aerated
2
62 ft
25 ft
16 ft
50,000 cf
374,000 gal
Belt Filter Press
1
2 m
125 apm
1,000 Ib/hr
2
Progressive Cavity
150 gpm
10 HP
Variable-Frequency
Rotary Lobe
150 gpm
10 HP
Variable-Frequency
2
Liquid Emulsion in 55 gal drums
3
2

Dry-pit Centrifugal
560 gpm @ 36 ft TDH

10 HP
Grit Basin Effluent
RDP
800 Ib/hr in winter

1
Pasteurization with Lime & Heat for 30 min.

Covered Shed

80.5
139.5
20.0
9,600

4.0t 5.0
86,400

Qarrgrra
=



- Chapter V -
FUTURE CONDITIONS

A. INTRODUCTION

To evaluate and size facilities for a Wastewater Management System, future population and
wastewater flows and loadings must be estimated for the planning area. Wastewater flows and
loadings are a function of the sewered population, per capita water use, commercial and industrial
discharges, hauled-in wastes, and Infiltration/Inflow (I/1).

This Chapter defines the planning period, staging period, estimates future population, and
estimates future flows and loadings anticipated within the planning area.

B. PLANNING PERIOD

The planning period is the time period over which the Wastewater Management System is
evaluated for cost effectiveness. According to United States Environmental Protection Agency
(USEPA) and Wisconsin Department Of Natural Resources (DNR) regulations, the planning period
for a Facilities Plan shall be 20-years [NR 110.,09(1)]. For the purposes of this Facilities Plan, the
planning period shall be to the year 2037.
[...]
Residential/Commercial 27 Table V-3 Adjusted Plant Loading TP + Population Increase Contribution (0.007 lbs. per capita per day)
Hauled-in Waste 0 Facility will not continue accepting Hauled-in Waste
Subtotal, Ibs./day 27
Land O' Lakes 223 Provided from Land O'Lakes, Inc.
Sargento 32 Provided by City Of Kiel
Total, TP (Ibs./day) 282

NOTE: The population increase was based on the population increase from 2017 (3,854) to 2037 (4,250) resulting in a population increase of 396; The 2037
population was interpolated between 2035 and 2040.

W:\WP\Facility-Plan\K0015\9-17-00949 Amendment #2 (10-2017 Update)\Tables\05 - Chapter V - Future Conditions (Table V-2 & Table V-3 & Table V-6).xIsx



When considering a 15-year staging period, the only flow related change is due to the reduction in
population of 29 people, when compared to the 20-year period. The corresponding reduction in
flow is equal to only 2,900 gpd, and results in the same flow growth factor of 1.427/0.862 = 1.66.

Therefore, it can be concluded that the Wastewater Treatment Facility sizing is the same for both
the 15-year and 20-year design periods, with only a 2,900 gpd (0.2%) difference in flow.

NR 110.09(2)j(4)a states ‘The Owner shall analyze at least 3 alternative staging periods (10-years,
15-years and 20-years) and the least costly (i.e., total present worth or average annual cost) staging
period shall be selected.” When considering the size of unit treatment processes for the 15-year
and 20-year design periods, they may be considered to be equal. When comparing the average
annual cost of a project, a 20-year project has a lower annual cost, compared to a 15-year project.

Therefore, the 20-year staging period will be utilized for design purposes.
F. DESIGN CAPACITY

The current and proposed future Wastewater Treatment Facility design criteria are summarized in
Table V-8.
Table V-8

PROPOSED WASTEWATER TREATMENT FACILITY DESIGN CRITERIA
Projections Based On November 2016 Trial (2037) (D

Design Year Curr-ent 2037
Design
Population N/A 4,250
Flow (mgd)
= Average 0.862 1.43
=  Maximum Month 1.214 2.29
=  Maximum Day 3.095 3.86
= Peak Hour 4.26 5.00
Biochemical Oxygen Demand (BOD) (lbs./day)
= Average 6,000 12,365
= Maximum Month 6,280 16,075
= Maximum Day 9,250 30,912
Total Suspended Solids (TSS)
= Average 2,842 5,673
= Maximum Month 4,480 8,510
=  Maximum Day 7,420 17,019
Total Kjehldahl Nitrogen (TKN)
= Average N/A 620
= Maximum Month N/A 993
=  Maximum Day N/A 1,427
Phosphorus (P)
= Average 145 282
=  Maximum Month 184 338
=  Maximum Day 247 790

(1) Revised Average Flows & Loadings Calculated Based On November 2016 Trial with
No Hauled-In Waste Data

CHAPTERV - FUTURE CONDITIONS

Wastewater Treatment System - Facilities Plan Amendment #2
CITY OF KIEL | Calumet & Manitowoc Counties, Wisconsin 10/2017 Update | Chapter V - 5



Capacity limitations of existing unit processes are summarized in Table V-9.

Table V-9
CAPACITY LIMITATIONS
Item Current Capacity CurrentNR 110 Future Capacity
Requirement Requirement

River Road Pump Station 2.42 mgd 4.26 mgd 5.00 mgd
Screening 4.3 mgd 4.26 mgd 5.00 mgd
Primary Clarifiers 1.23 mgd Avg. 0.862 mgd, Avg. 1.43 mgd Avg.

1.85 mgd Peak 4.26 mgd, Peak 5.00 mgd Peak
16-inch PE Piping 2.0 mgd -—- 5.00 mgd
Aeration Capacity 4,970 lbs./day 4,970 lbs./day 12,365 Ibs./day
16-inch MLSS Piping 2.0 mgd - 5.00 mgd
Final Clarifiers 2.513 mgd Peak 4.26 mgd Peak 5.00 mgd Peak
RAS Pumping 2.016 mgd 1.72 mgd 2.50 mgd
Tertiary Filters 2.0 mgd 4.26 mgd 5.00 mgd
Disinfection 2.53 mgd, Peak 4.26 mgd Peak 5.00 mgd Peak

W:\WP\Facility-Plan\K0015\9-17-00949 Amendment #2 (10-2017 Update)\05 - Chapter V - Future Conditions.docx

CHAPTERV - FUTURE CONDITIONS

Wastewater Treatment System - Facilities Plan
CITY OF KIEL | Calumet & Manitowoc Counties, Wisconsin

Amendment #2
10/2017 Update | Chapter V- 6



- Chapter VI -
ALTERNATIVES EVALUATION & PRELIMINARY SCREENING

A. INTRODUCTION

Prior to evaluating specific wastewater treatment alternatives, wastewater management options
require evaluation on the planning level. The options typically include the ‘Regional Treatment’
alternative and the ‘No Action’ alternative.

The City of Kiel has recently evaluated joint treatment with the City of New Holstein, and deter-
mined it was not cost effective. Therefore, Regional Treatment as an option will be dropped from
further consideration, as there are no other suitable regional possibilities.

This Chapter evaluates and summarizes planning level alternatives. A preliminary screening is
undertaken to identify those alternatives that are applicable to the Kiel facilities. Those alterna-
tives surviving the screening process are evaluated for cost effectiveness in Chapter VII. Each unit
process will be discussed, as well as the need or lack thereof for expansion or modification.

B. ‘NO ACTION’ ALTERNATIVE

The ‘No Action’ alternative consists of maintaining ‘status quo’ conditions at the Wastewater
Treatment Facility. Under this alternative, no improvements or modifications would be
recommended.

The current treatment facilities have reached or exceeded their design capacities for numerous unit
processes. Hydraulic limitations exist, hampering the treatment process as flows increase. Many
unit processes and equipment have reached or exceeded their service life, and are in need of repair
or replacement.

Therefore, the ‘No Action’ alternative is impractical, and will be dropped from further considera-
tion.

C. LIQUID TRAIN TREATMENT ALTERNATIVES
1. General

The Wisconsin Department Of Natural Resources (DNR) is considering changes to the City
of Kiel’s Wisconsin Pollutant Discharge Elimination System (WPDES) permit. Changes
include Biochemical Oxygen Demand (BOD), Total Suspended Solids (TSS), Ammonia,
Phosphorus (P) and Dissolved Oxygen (DO). Treatment system improvements will be
evaluated to meet the new, changed limits being proposed. Potential restrictions regarding
temperature and chlorides may need to be addressed with a variance, in the event they are

CHAPTER VI - ALTERNATIVES EVALUATION & PRELIMINARY SCREENING

Wastewater Treatment System - Facilities Plan Amendment #2
CITY OF KIEL | Calumet & Manitowoc Counties, Wisconsin 10/2017 Update | Chapter VI -1



not dropped from consideration by the DNR; data suggests a temperature limitation is not
warranted, and chlorides are not removed by conventional technologies.

2. Pump Station

The River Road Pump Station utilizes three (3) dry pit pumps with a combined pumping
capacity of 4.27 mgd. The firm capacity, with the largest pump out of service, is 2.42 mgd.
In addition to the three (3) pumps in service, the Pump Station also has two (2) spare
pumps stored in the Pump Room. This allows for a quick change out of a pump in the event
of a failure.

Flow data from the past 4-years indicates the peak hour flow rate to the River Road Pump
Station is 1.58 mgd (refer to Appendix VI-1 for data). This required pumping rate is less
than the projected future peak hour flow rate of 5.00 mgd. The City of Kiel has an on-going
Infiltration/Inflow (I/1) Reduction Program, as noted in Chapter IV. The City of Kiel intends
to continue with I/l reductions within the collection system and, as such, believes the peak
hour flows can be held to the current levels.

As the Pump Station has two (2) spare pumps available, and the City of Kiel has an I/I
Reduction Program, and the current peak hour flows are less than the Pump Station
capacity, the City of Kiel will forego any change in the pumping capacity at this time.
Should conditions warrant at a future date, the City of Kiel may expand pumping capacity at
that time.

3. Headworks

The building encompassing the fine screens is a Class |, Division 2, Classified Hazardous
Area. The electrical systems, including controls, meet safety requirements by having
adequate ventilation provided, which drops the area from Division 1 to Division 2.

The firm capacity of the fine screens is close to the future peak hour flow rate. As such, it is
not recommended to replace or upgrade the existing fine screens at this time, unless
specific process equipment options mandate an increased level of screening. They are
serviceable, and the combined capacity of both screens is sufficient for current peak hour
events. The 4.30 mgd capacity of the screens exceeds the 4.27 mgd River Road Pump
Station capacity. Additionally, the screens tilt out of the flow stream to provide an
emergency bypass. In the event of a major equipment failure in the future, a larger
capacity screen should be installed.

The ability of the grit chamber to effectively remove grit is unknown. A very small amount

of grit is removed from the influent flow on a daily basis. Considering the surge in flows
during rain events, one would expect a larger quantity. The grit classifier is serviceable at

CHAPTER VI - ALTERNATIVES EVALUATION & PRELIMINARY SCREENING

Wastewater Treatment System - Facilities Plan Amendment #2
CITY OF KIEL | Calumet & Manitowoc Counties, Wisconsin 10/2017 Update | Chapter VI - 2



this time. When the digesters are taken out of service and cleaned out, the quantity of grit
in the bottom of the vessels can be quantified and consideration of replacing the aerated
grit system with a more efficient vortex type grit system may be evaluated. Upon failure of
the current grit classifier, replacement with a grit washer should be considered at that time.

4. Primary Clarifiers

Continued use of the primary clarifiers will require repair of the structural cracks to extend
the service life of the concrete. Mechanically, new mechanisms with rapid sludge removal
headers and new drives will replace the existing equipment.

The weirs and baffles will be considered for replacement, as well. The projected weir
overflow rate at average design conditions is 4,847 gpd/LF, which is well below the NR 110
maximum value of 10,000 gpd/LF.

The projected surface settling rate at average conditions is 1,161 gpd/sq.ft., which is close
to the NR 110 maximum value of 1,000 gpd/sq.ft.; the peak hour projected value is 4,060
gpd/sq.ft., which exceeds the NR 110 maximum value of 1,500 gpd/sq.ft. However, the
activated sludge process, final clarifiers and tertiary filters follow the primary clarifiers, and
any inefficiencies with the primaries may be accommodated in downstream processes. As
such, primary clarifier removal efficiencies of 50% for TSS and 21% for BOD will be utilized
for design of downstream processes. Additionally, 3% solids concentration will be assumed
for primary sludge generated with the new sludge removal equipment.

Redundant, dedicated sludge pumps should be provided. Pumps should be positive
displacement type for use with the 3% primary solids that may be expected with the future
upgrades.

5. Activated Sludge

Expansion of the existing aeration system will be required to effectively treat the projected
flows and loadings for the next 20-years. Influent / effluent piping to / from the aeration
basins will need to have an increase in hydraulic capacity. Flow splitting at the existing
splitter box will need to be addressed, as well. An additional aeration tank may be added
to each of the three (3) trains.

Continued use of the south (1965 vintage) aeration tankage will require structural repairs
to concrete, as necessary to extend their service life.

As the existing aeration system is significantly overloaded and the organic loading from the
two (2) principle industries is scheduled to increase in 2018, constructability aspects must
be considered. Treating the projected 2018 organic loading, while taking one (1) of the
three (3) trains off-line for construction, is likely to result in inadequate treatment and
increased operational costs; should there be any mechanical failure during this type of

CHAPTER VI - ALTERNATIVES EVALUATION & PRELIMINARY SCREENING

Wastewater Treatment System - Facilities Plan Amendment #2
CITY OF KIEL | Calumet & Manitowoc Counties, Wisconsin 10/2017 Update | Chapter VI -3



work, plant upsets and incomplete treatment are anticipated. Therefore, a new third train,
matching the two (2) newest north trains, will be provided and the 1965 vintage south train
will be decommissioned.

The buried air main, which leaks, should be replaced with a new, buried air main. The old,
100-HP and 150-HP blowers are recommended to be replaced with larger, more energy
efficient units.

Retrofitting the aeration system with an Integrated Film Activated Sludge (IFAS) system
should be considered as an alternative to increasing the existing conventional activated
sludge system. An IFAS system combines both attached biological growth and suspended
biological growth treatment in the same tank. Media is added to the aeration tankage,
which provides a surface for growth of additional attached biomass. Advantages of IFAS
include:

» Allows capacity expansion with same aerobic volume.
Increases Biological Nutrient Removal (BNR).
Improves solids settleability.

Greater resistance to hydraulic washout.

Increased resilience to slug loadings.

vV v. v v Vv

Reduced solids loading to final clarifiers.

Consideration will be given to Membrane Bio-Reactor (MBR) systems. Factory- assembly of
submerged units consisting of air diffusers assemblies, membrane cassettes, and common
permeate manifolds provide simpler installation in the field.

MBR systems operate at a higher mixed liquor concentration, and require a significantly
smaller footprint. Advantages of an MBR system include:

» Smaller footprint; fits in existing tankage.
» Multiple barriers; membranes and biofilm.

> Physical barrier to exclude viruses, bacteria and cysts; reducing need to expand
disinfection system or existing filters.

» No need to rebuild or expand final clarifiers.

With the use of an expanded conventional activated sludge system, and with an IFAS
system, the existing final clarifiers will be utilized. Replacement of the mechanisms and
drives, weirs and baffles is required. In addition, two (2) new 40-foot diameter final
clarifiers are required to handle the projected hydraulic capacity and solids loading.
Consideration will be given to replacing the Fiberglass-Reinforced Plastic (FRP) domes with
launderer covers. Redundant Return Activated Sludge (RAS) and Waste Activated Sludge
(WAS) pumps are recommended. Final clarifiers are not required for the MBR alternative.

CHAPTER VI - ALTERNATIVES EVALUATION & PRELIMINARY SCREENING

Wastewater Treatment System - Facilities Plan Amendment #2
CITY OF KIEL | Calumet & Manitowoc Counties, Wisconsin 10/2017 Update | Chapter VI - 4



6. Tertiary Filtration

The capacity of the filter system must be increased, and efficiencies increased to allow
removal of Phosphorus. The ability to remove Phosphorus down to 0.1 mg/L at 5.00 mgd in
a retrofit of the existing sand filters is highly unlikely and impractical. Options utilizing
ballasted high rate sedimentation (Actiflo and Co-Mag) do not allow for installation within
the existing filter footprint while providing system redundancy, and are dropped from
consideration. Instead, installation of disc type filters, located outside on a concrete slab,
will be evaluated with the expanded conventional activated sludge option. Filters are not
required with the MBR option.

7. Disinfection

The detention time in the chlorine contact tanks is 60.6-minutes at the 1.43 mgd average
design flow, while it is only 17.3-minutes at the peak hour flow. NR 110.23(2)(e)2 notes
that contact tanks shall “...be sized to provide a detention time of 60-minutes at average
design flow or 30-minutes at maximum hour design flow.”

The existing contact tanks comply with the 60-minute/average design flow requirement.
Additionally, a filtration step precedes the disinfection system, which minimizes the solids
reaching the contact tanks. Chlorine dosage (and de-chlorine dosage) can be adjusted as
necessary to achieve adequate kill. The current facilities have a good record of compliance
with disinfection requirements. Therefore, it is not recommended that the disinfection
system be expanded due to the future peak hour flows.

Separation of the chlorine gas and sulfur dioxide gas systems should be provided, as they
are not compatible.

8. High Strength Waste

Until recently, the City of Kiel pumped hauled-in waste to the Headworks and high strength
waste to the digesters. The Facility is not accepting hauled-in and high strength wastes, as
the plant is organically overloaded. It is not recommended to expand or upgrade the high
strength waste system at the Facility, as there are no plans to receive them in the future.

D. SOLIDS TRAIN TREATMENT ALTERNATIVES

1. Anaerobic Digesters

A biogas conditioning system and a 280 kW engine / generator have been purchased
utilizing a Focus On Energy grant. The resultant project will reduce electrical costs and
heating costs associated with the digesters. The project is self-funded without the use of
Clean Water Fund (CWF) financing, and is not increasing user rates charged to customers.
The engine/generator can utilize up to 73 scfm of biogas.

CHAPTER VI - ALTERNATIVES EVALUATION & PRELIMINARY SCREENING

Wastewater Treatment System - Facilities Plan Amendment #2
CITY OF KIEL | Calumet & Manitowoc Counties, Wisconsin 10/2017 Update | Chapter VI -5



Current practice includes co-thickening WAS in the primary clarifiers. The resultant primary
sludge is typically 1.5% to 2.5% total solids. The maximum month digester Hydraulic
Retention Time (HRT) is projected to be less than 14-days with continued co-thickening
WAS and no additional HSW added.

Mechanically thickening the WAS stream prior to digestion would reduce the volume and
increase the digester HRT. However, mechanically thickening WAS and anaerobically
digesting WAS has disadvantages:

» Only asmallincrease in digester volume is made available.

> Significant costs are associated with thickening equipment, pumps, polymer system,
and tankage.

A building enclosing the equipment is required for protection from the elements.
Formation of struvite, which has previously caused pipe plugging, will continue.

Phosphorus removed in the Enhanced Biological Phosphorus Removal (EBPR) process
will be released, requiring removal again.

Completely removing the WAS stream from the anaerobic digestion process increases the
HRT and provides operational flexibility and benefits.

Therefore, the continuation of anaerobically digesting WAS will be dropped from further
consideration. Treatment alternatives instead will consider thickening WAS while keeping
it aerobic, and combining it with anaerobically digested primary sludge. The combined
sludges will be thickened and sent to a dewatering step, followed by a Class A stabilization
process.

Both digester covers are in need of replacement. Steel gas holding covers versus
membrane type gas holding covers may be considered.

Due to limited room on the site, rooftop linear motion mixers will be provided on each
digester cover. A new Digester Equipment Room will be constructed to enclose recircula-
tion and transfer pumps and heat exchanger equipment. The existing flare will be
relocated to provide the necessary setback distance. New instrumentation will be provided
to optimize operation of the digestion and gas utilization systems.

Structural cracks and brick maintenance are required on the digester exterior walls.
Insulated wall panels may be an option in lieu of brick maintenance for a long-term repair.
The City of Kiel intends to address this issue and include it in the treatment system upgrade
process.

CHAPTER VI - ALTERNATIVES EVALUATION & PRELIMINARY SCREENING

Wastewater Treatment System - Facilities Plan Amendment #2
CITY OF KIEL | Calumet & Manitowoc Counties, Wisconsin 10/2017 Update | Chapter VI - 6



2. Thickening

The existing sludge holding tanks provide a location to store WAS and anaerobically
digested sludge prior to dewatering. To optimize the sludge handling systems downstream,
thickening will be provided. Gravity Belt Thickeners (GBT’s), drum thickeners, centrifuges